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2.Needle bar and thread take-up mechanism
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Ref.No Part.No Name of parts

Qty
Qty

1

2

3

4

5

6

7

8

9

10

11

12

13

14

15

17

16

G10-11-01

G10-11-02

G10-11-03

G10-11-04

G10-11-05

G10-11-06

G10-11-07

G10-11-08

G10-11-09

G10-11-10

G10-11-11

G10-11-12

G10-11-13

G10-11-14

G10-11-15

G10-11-16

G10-11-17

1

1

1

4

4

4

1

2

1

2

1

4

1

3

1

1

1

Electromagnet ASM

Side plate

Gasket

Washer

NUT M5

Screw M5 L=12

Connection pin

E-RING 4

Electromagnet crank

Thrust collar

Screw M5 L=8

Screw 11/64-40 L=5

Bushing

Screw M4 L=10

Nut of bushing M16-1.5

Transmission shaft

Electromagnet shield

15

18 G10-11-18
2

Screw M4 L=5
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Ref.No Part.No Name of parts

Qty
Qty

1

2

3

4

5

6

7

8

9

10

11

12

13

14

G13-13-01

G13-13-02

G13-13-03

G13-13-04

G13-13-05

G13-13-06

G13-13-07

G13-13-08

G13-13-09

G13-13-10

G13-13-11

G13-13-12

G13-13-13

G13-13-14

2

1

4

2

4

1

2

1

2

1

1

1

1

1

Knee shaft bracket

Lifter shaft

Screw

Feed lifting crank

Screw M5

Collecting rod

Shoulder screw

Bracket

Screw M8

Cover,K-lifter plate

Knee lifter plate

Lifter bar

Stopper

Screw M6 
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